

To: 廖小姐

From: 邱信



STC Test Report

Date: 2015-12-05

Page 1 of 1
(DUPLICATE)

No: HT170809

Applicant

Foshan Ruixin Non-wove-Woven CO.,LTD
Hongxingcun Industrial Zone,
Guanyao,Nanhai District,Foshan City
Guangdong PR,China
Attn.: Hongchang Deng

Description of Samples

: One (1) piece of submitted sample said to be
BLACK P.P. NON-WOVEN FABRIC SAMPLE
Material : P.P. Non-woven fabric
End Use : 傢俱
Country of Origin : 中國
Country of Destination : 全球

Date Samples Received

: 2015-11-28

Date Tested

: 2015-11-28 to 2016-11-29

Investigation Requested

: Selected test(s) as detailed herein.

Conclusions

: The submitted sample complied with :
(i) Schedule 4 Part II of UK Furniture and Furnishings
(Fire) (Safety) Regulations 1988 (amended 1990
and 1993);
(ii) Schedule 5 Part III of UK Furniture and Furnishings
(Fire) (Safety) Regulations 1988 (amended 1990
and 1993).

CHENG Chun-yiu, David
For and on behalf of

The Hong Kong Standards and Testing Centre Ltd.